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1.  WHAT MUCOSOLVAN 75 MG PROLONGED-RELEASE 
CAPSULES ARE AND WHAT THEY ARE USED FOR

MUCOSOLVAN 75 mg prolonged-release capsules are 
a medicine intended to improve mucus clearance in 
respiratory illnesses with viscous mucus (expectorant).

MUCOSOLVAN 75 mg prolonged-release capsules are used 
as a treatment to improve mucus clearance in acute and 
chronic bronchial and lung disorders with viscous mucus.

2.  WHAT YOU NEED TO KNOW BEFORE YOU TAKE 
MUCOSOLVAN 75 MG PROLONGED-RELEASE CAPSULES

Contraindications:
MUCOSOLVAN 75 mg prolonged-release capsules should 
not be taken:

•  if you are hypersensitive (allergic) to the active substance 
ambroxol hydrochloride or to any of the other ingredients 
of this medicine listed in Section 6.

• By children younger than 12 years.

Appropriate precautions for use; special warnings:
Warnings and Precautions

Talk to your doctor or pharmacist before taking this medicine.

There have been reports of severe skin reactions associated 
with the administration of ambroxol hydrochloride. If you 
develop a skin rash (including mucosal lesions in the mouth,
throat, nose, eyes and genital region), stop taking 
MUCOSOLVAN 75 mg prolonged-release capsules and seek 
medical advice immediately.

Patients with impaired kidney or liver function
If you suffer from impaired kidney function or a severe liver 
disease, MUCOSOLVAN 75 mg prolonged-release capsules 
should only be used on medical advice. As with any medicine 
that is metabolised by the liver and then excreted via the 
kidneys, an accumulation of the metabolic products 
(metabolites) of ambroxol produced in the liver can be 
expected in patients with severe renal failure.

In some rare bronchial disorders that are associated with 
excessive accumulation of secretions (e.g. malignant ciliary 
syndrome), MUCOSOLVAN 75 mg prolonged-release capsules 
should only be used under medical supervision due to possible 
secretion congestion.

Children
MUCOSOLVAN 75 mg prolonged-release capsules are not 
suitable for children under 12 years of age due to the high 
active substance content. MUCOSOLVAN 30 mg/5 ml 
paediatric syrup and MUCOSOLVAN 30 mg/2 ml drops are 
available for use in this age group.

Taking MUCOSOLVAN 75 mg prolonged-release capsules 
with other medicines

Please tell your doctor or pharmacist if you are taking/using, 
have recently taken/used any other medicines, or are 
intending to take/use other medicines.

Ambroxol/Cough suppressants
Simultaneous use of MUCOSOLVAN 75 mg prolonged-release 
capsules and cough suppressants (antitussives) may lead to 
the development of dangerous secretion congestion in 
patients with respiratory illnesses that are associated with an 
increased formation of mucus, such as cystic fibrosis or 
bronchiectasis, due to the reduction of the cough reflex.

Pregnancy, lactation and fertility
If you are pregnant or breastfeeding, think you may be 
pregnant or are planning to have a baby, ask your doctor or 
pharmacist for advice before taking this medicine.

Pregnancy
Ambroxol reaches the unborn child. Clinical experience after 
the 28th week of gestation has produced no evidence of any 
harmful effects on the unborn child. Nonetheless, you should 
not take this medicine while you are pregnant, especially not 
during the first three months.

Breastfeeding
The active substance ambroxol has been shown to pass into 
breast milk in animal studies. Even if no harmful effects to the 
child are expected, use while breast-feeding is not 
recommended.

Fertility
Non-clinical studies have not provided any evidence of 
harmful effects with respect to fertility.

Driving and using machines
There is no evidence of an effect on the ability to drive or use 
machines; appropriate studies have not been performed.

3.  HOW TO TAKE MUCOSOLVAN 75 MG PROLONGED-
RELEASE CAPSULES

Always take this medicine exactly as described in this package 
leaflet or exactly as your doctor has told you. Check with 
your doctor or pharmacist if you are not sure.

The recommended dose is:

Adults and adolescents aged 12 years and over:
The usual dosage is one prolonged-release capsule (equivalent 
to 75 mg ambroxol hydrochloride/day) once daily.

Method and duration of treatment
MUCOSOLVAN 75 mg prolonged-release capsules can be 
taken with or without food and should be swallowed whole 
with sufficient amounts of liquid (e.g., water, tea or fruit juice).

You should consult a doctor if your symptoms worsen or if 
there is no improvement after 4-5 days.

Please speak to your doctor or pharmacist if you feel that the 
effect of MUCOSOLVAN 75 mg prolonged-release capsules is 
too strong or too weak.

If you take more MUCOSOLVAN 75 mg prolonged-release 
capsules than you should
No specific symptoms of overdose have been reported to 
date. The symptoms observed in cases of accidental 
overdose or medication error are consistent with the side 
effects at the recommended dose (see Chapter 4). In the 
event of an overdose, please consult a doctor as 
symptomatic treatment may be required.

If you forget to take MUCOSOLVAN 75 mg prolonged-
release capsules
If you forget to take MUCOSOLVAN 75 mg prolonged-release 
capsules or have taken an insufficient amount, please continue 
to take MUCOSOLVAN 75 mg prolonged-release capsules as 
described in the dosage instructions at the next scheduled 
time.

If you stop taking MUCOSOLVAN 75 mg prolonged-release 
capsules
The symptoms may worsen if the treatment is discontinued 
prematurely.

4.  POSSIBLE SIDE EFFECTS

Like all medicines, MUCOSOLVAN 75 mg prolonged-release 
capsules can cause side effects, although not everybody gets 
them.

The following categories are used for stating the frequency 
of undesirable effects:

Very common: May affect more than 1 in 10 people

Common: May affect up to 1 in 10 people

Uncommon: May affect up to 1 in 100 people

Rare: May affect up to 1 in 1,000 people

Very rare: May affect up to 1 in 10,000 people

Not known:  Frequency cannot be estimated from the 
available data

Side effects

Immune system disorders
Rare:  Hypersensitivity reactions
Not known:   Allergic reactions including anaphylactic shock, 

angioedema (rapidly developing swelling of the 
skin, subcutaneous tissue, mucosa or tissue 
under the mucous membrane) and pruritus

Skin and subcutaneous tissue disorders
Rare:    Rash, urticaria
Not known:   Severe skin reactions (including erythema 

multiforme, Stevens-Johnson syndrome/toxic 
epidermal necrolysis and acute generalised 
exanthematous pustulosis)

Gastrointestinal disorders
Common:    Nausea
Uncommon:     Vomiting, diarrhoea, digestive disorders, 

abdominal pain
Very rare:    Increased salivation

Respiratory, thoracic and mediastinal disorders
Not known:    Dyspnoea (as a symptom of a hypersensitivity 

reaction)

General disorders and administration site conditions
Uncommon:    Fever, mucous membrane reactions

Countermeasures
At the first signs of a hypersensitivity reaction, you should 
stop taking MUCOSOLVAN 75 mg prolonged-release 
capsules.

Reporting of side effects
If you notice any side effects, talk to your doctor or your 
pharmacist. This includes any side effects not listed in this 
leaflet. By reporting side effect you can help provide more 
information on the safety of this medicine.

5.  HOW TO STORE MUCOSOLVAN 75 MG PROLONGED-
RELEASE CAPSULES

KEEP OUT OF THE SIGHT AND REACH OF CHILDREN

Do not use this medicine after the expiry date which is stated 
after the words “Use by” on the outer package/blister pack. 
The expiry date refers to the last day of that month.

Storage conditions

Store below 30°C.

Do not throw away any medicines via wastewater (e.g. not in 
the toilet or sink). Ask your pharmacist how to throw away 
medicines you no longer use. These measures will help 
protect the environment.

6.  FURTHER INFORMATION

What MUCOSOLVAN 75 mg prolonged-release capsules 
contain

The active substance is: ambroxol hydrochloride. 

One prolonged-release hard capsule contains 75 mg 
ambroxol hydrochloride.

The other excipients are:
Capsule content:    Crospovidone, Carnauba wax,  

Stearyl alcohol, Magnesium stearate

Capsule shell:    Gelatine, Purified water, Titanium 
dioxide (E 171), Iron oxide (E 172)

Capsule marking:  Shellac, Titanium dioxide (E171)

What MUCOSOLVAN 75 mg prolonged-release capsules look 
like and contents of the pack

Hard capsules with an orange lower part and reddish-brown 
upper part marked with “MUC 01.”

MUCOSOLVAN 75 mg prolonged-release capsules are 
available in packs of 10 prolonged-release hard capsules,  
20 prolonged-release hard capsules and 50 prolonged-
release hard capsules.

Not all pack size may be marketed in your country.

Marketing Authorization Holder
Sanofi Aventis Deutschland GmBH 
Brüningstrasse 50 
D-65926 Frankfurt am Main, Germany

Manufacturer
Bulk Manufacturer:
Sanofi Winthrop Industrie
196 rue du Maréchal Juin
AMILLY, 45200, France

Packager and Batch release:
Delpharm Reims
10 rue Colonel Charbonneaux
51100 Reims, France

This leaflet was last revised in March 2020.

PACKAGE LEAFLET: INFORMATION FOR THE USER  

Long Acting
75 mg, prolonged-release capsules
For administration in adults and adolescents over 12 years of age
Active substance: ambroxol hydrochloride

Read all of this leaflet carefully before you start taking this medicine, because it contains important information for you.
Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist have told you.
• Keep this leaflet. You may need to read it again.
• Ask your pharmacist if you need more information or advice.
•  If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet.  

See section 4.
• You must talk to a doctor if you do not feel better or if you feel worse after 4 – 5 days.
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